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8. Faom or Lease l.cme

Lyle Benz, Curtis Benz ‘ Benz
. Address of Cperater .

9. Well No.
P.0. 198 Estancia, New Kexico 87016
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pleted Operations {Clearly state all pertinent deiails, and give pertinent dutes, including estimated date of starting any proposed

. Dexcribe Proposed or Com
work) SEE RULE 1103,

1. 6-24-84 get casing string , i
2. 6-25-84 emented casing string e
3. 6-30-84 Pressure tested casing string T

, Tange 2, with 2 float collar
793 ft. in a 796 ft., 6% inch

1. Casing is 4%, 9.51b., 8rd thread, short collars
installed on bottom, It is set to a depth of
diam. hole.

2. Cementing was done by Denton Cementing of Artesia, New Mex.

plug method. 155 sacks of class C cement were used and then the pig pushed
to the bottom. A wire line measuring de

vice waw used to determine that the
pig was on bottom., After the cement set, wireline was used to determine that

. cement had filled the annulus of the hole to 59 feet from the surface,

3. Since the cement was in place for 5 days before testing, option 1 applies.
Bottled nitrogen was used to bressurize the caseing to 600 psi.. The
pressure at the end of the 30 minute test was 600 psi.. The results of test
show a zero % drop in pressure.

using the pump and
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